
Parts List

DESCRIPTIONQTYITEM

WELDMENT, NU-813/819 (S-20) BASE STAND END 36"21

NU-813/819-600 (S-20) BASESTAND CROSS BRACE12

Lateral Brace23

Nutsert 1/4-2024

1/2-13 2-1/2" Leg Leveler45

Bolt G8 3/8-16 X 3 Nickel26

Washer 3/8 SAE Nickel27

Lock Washer 3/8 Internal Tooth SST28

Bolt G2 1/4-20 X 2-1/2 SST49

Acorn Nut 1/4-20 (Low Crown) SST410

Lock Washer 1/4 Internal Tooth SST611

Washer 1/4 SST1012

Bolt G2 1/4-20 X 3/4 SST213
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